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BRIERA  ARBUREA LA RA

Applicant ~ GUANG DONG RITOP FINE CHEMICAL CO.;LTD

oo B TR IHETE A Tk R T

Address YINGDE OVERSEAS INDUSTRIAL GRDEN GUANGDONG

PAF IR 2 e i B 5 B E B 4R BRI IA
The following sample(s) and sample information was/were submitted and identified by/on the behalf of
the client

EE 7

Sample Name Moistureproof oil

E R Eite RTLV2135 £ %1

Part No. RTLV2135 series

FESL R H B 2020.03.06

Sample Received Date Mar. 6, 2020

FE ks H 4] 2020.03.06-2020.03.11

Testing Period Mar. 6, 2020 to Mar. 11,2020

LI ZE SR RIEEFER, XA Ac ke s 4y (Pb), 4% (Cd), 7k (Hg), 75

B (Cr(VI)), ZiREK (PBBs), Z{R —Hk (PBDEs), <R —HIELNE (DBP,
BBP, DEHP, DIBP) AT llix .

Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent
Chromium(Cr(VI)), Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl
Ethers (PBDEs), Phthalates (DBP, BBP, DEHP, DIBP) in the submitted sample(s).

KPR 3R A 25 3R HZ W T
Test Method/Test Result(s) Please refer to the following page(s).

H % B P
Reviewed by / Z )1
H 1]

2020.03.11
Date

No. R229118118
A Bl 1L T IR XA R R A R AR 8 2 R KR
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254 Conclusion

PR KIEARIE/HR S GiR

Tested Sample According to standard/directive Result
PR R’k BiRoHS 5 4-2011/65/EU K HAE 1T #65 4 (EU) (i)
Submitted Sample 2015/863
RoHS Directive 2011/65/EU with amendment PASS
(EU) 2015/863

sk sk sk sk sk sk skoskosk ok sk sk sk skosk sk sk sk sk skoskosk sk ke sk skosk sk sk sk sk sk skosk sk sk sk sk sk sk sk sk sk sk skosk sk sk sk sk sk skosk sk sk sk sk sk sk skosk sk sk skosk sk sk skosk sk sk skosk sk sk sk sk sk ke skoskook sk skoskosk ok

T F 7RI 25 S5 A2 K BERoHS# 4-2011/65/EU & HAB 1T #54 (EU) 2015/863ZER AR AE .«
PASS means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with
amendment (EU) 2015/863.
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ﬁdﬂﬂﬁfﬁi’ Test Method
R A B
BRI W77 L
Test Item(s) Test Method Equipment(s)
£ IEC 62321-5:2013 ICP-OES
Lead(Pb)
e IEC 62321-5:2013 ICP-OES
Cadmium(Cd)
7R IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
Mercury(Hg)
NS IEC 62321-7-2:201741/8{1EC

Hexavalent Chromium(Cr(VI))

62321-5: 20133k B 45 5 B
IEC 62321-7-2:2017 and/or determination of
Total Chromium by IEC 62321-5:2013

UV-Vis/ICP-OES

Z IR IEC 62321-6:2015 GC-MS
Polybrominated Biphenyls(PBBs)
% IR KTk IEC 62321-6:2015 GC-MS
Polybrominated Diphenyl Ethers (PBDEs)
AR H R T IEC 62321-8:2017 GC-MS
Phthalates (DBP, BBP, DEHP, DIBP)
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint( cert.com
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T 25 R Test Result(s)
WA EH Tested Item(s) £ B Result T3 ¥ERE H R FRAE
MDL Limit
7 Lead(Pb) N.D. 2 mg/kg 1000 mg/kg
5% Cadmium(Cd) N.D. 2 mg/kg 100 mg/kg
7K Mercury(Hg) N.D. 2 mg/kg 1000 mg/kg
INIEE Hexavalent Chromium(Cr(VI)) N.D. 8 mg/kg 1000 mg/kg
PRI EH Tested Item(s) ZEH Result 5 VR H R FRAE
MDL Limit
ZJREXFE Polybrominated Biphenyls(PBBs)
— R Monobromobiphenyl N.D. 5 mg/kg
TRELZR Dibromobiphenyl N.D. 5 mg/kg
ZIREXZ Tribromobiphenyl ND. 5 mg/kg
VO R B Tetrabromobiphenyl N.D. 5 mg/kg ~
FLIREEK Pentabromobiphenyl N.D. 5 mg/kg 1000 mg/kg fé
FNVRECZE Hexabromobiphenyl N.D. 5 mg/kg )
LIRECA Heptabromobiphenyl N.D. 5 mg/kg
JUIREKA Octabromobiphenyl N.D. 5 mg/kg
JUIRBEZR Nonabromobiphenyl N.D. 5 mg/kg l?ﬂ
sen
+VRELR Decabromobiphenyl N.D. 5 mg/kg P
JAIAE Tested Item(s) 558 Result Jrid H PR FRAE
MDL Limit
Z IR — KB Polybrominated Diphenyl Ethers (PBDEs)
— ¥R —KM¥ Monobromodiphenyl ether N.D. 5 mg/kg
TR ZIKWE Dibromodiphenyl ether N.D. 5 mg/kg
=R T KM# Tribromodiphenyl ether N.D. 5 mg/kg
VUYR — KMk Tetrabromodiphenyl ether N.D. 5 mg/kg
TR KM Pentabromodiphenyl ether N.D. 5 mg/kg 1000 mg/kg
7NIR 2K Hexabromodiphenyl ether N.D. 5 mg/kg
IR IR Heptabromodiphenyl ether N.D. 5 mg/kg
JUIR —KH#  Octabromodiphenyl ether ND. 5 mg/kg
JUIR — KM Nonabromodiphenyl ether N.D. 5 mg/kg
R IR Decabromodiphenyl ether N.D. 5 mg/kg

Hotline;400-6788-333  www.cti-cert.com  E-mail:info(

ti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com




CTI
Rl

Test Report

WMERS  A2200039489101003E %5 T 3t 8

Report No.  A2200039489101003E Page 5 of 8

T 25 R Test Result(s)

WA EH Tested Item(s) £E B Result Ty s H R FRAE
MDL Limit

4B _HEEE Phthalates (DBP, BBP, DEHP, DIBP)

AR —HR T 3L 2ENE Butyl benzyl N.D. 50 mg/kg 1000 mg/kg

phthalate(BBP)

CASH#:85-68-7

ARoK —HER — (2-2.3%) &fi§ Di- N.D. 50 mg/kg 1000 mg/kg

(2-ethylhexyl) phthalate(DEHP)
CAS#:117-81-7

AB2K — HR — T EE Dibutyl N.D. 50 mg/kg 1000 mg/kg
phthalate(DBP)

CAS#:84-74-2

BR2R —HR — R TlE Diisobutyl N.D. 50 mg/kg 1000 mg/kg
phthalate(DIBP)

CASH#:84-69-5

FE &/ BALHE R 7

Sample/Part Description Transparent liquid

#E: TR, MR, RZHERETEBME.

N.D. =R ChTI7ikk R
-mg/kg =ppm= {153~
-1000 mg/kg = 0.1%
Remark: The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
-1000 mg/kg = 0.1%

Hotline:4(

www.cti-cert.com  E-mail:infol com

Complaint E-mail:complaint@cti-cert.com




CTi

WEHRS  A2200039489101003E
Report No.  A2200039489101003E
*ﬁﬁlﬂﬁﬂ Test Process

1.

# (Pb), #(Cd), % (Cr)
Lead(Pb), Cadmium(Cd), Chromium(Cr)
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FrESD T &R
Wil gh sarnple and place it
ina wessel

hoAGH BRI

| Aadd digestion reagent

THERF oo
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FRZ At B —
Saaretilez FRIE
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FRICP-OES EEFAHERE Acid Dissalution Filtrati on
ﬂml%*’jdw {1 Ivake up with
ICF'E‘;:Z(']E.S deionized water —
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Solution
2. 7k (Hg)

Mercury(Hg)
FrEfFoa T R HR S SN T ] TR HRR P ERR T SR

Weigh sarnmpleand placeitina
i crowaye digest on wessel

— | Add digestion reagent

Drigest zatrple in 1rd o oiammve
di gestiogn owren

N ki
o EE:?HE_ Fesidue
Alkali Fusiond e
FHICP-OES BT AEES Acid Dissolution Filtration
ST | Make up with
Analyzed by de onized water
ICP-CES -
Solution
3. AN Cr (VD)
Hexavalent Chromium(Cr(VI))
= [m] s Ly P
P EREBTESA || mAERER |  BEHES
eigh Sall pie Anaplacel “ladd digestion reagent - Digest the sample
i1 a vessel
a ey ll
ampsg || AEERHE |y gy
A ddtest solution ! justiie pi value  f— C ool and filter
ofthe solution
1l
B W pHY AEErHkEE -
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4. BB (PBBs), %R %Rk (PBDEs)
Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl Ethers (PBDEs)
MEHRTEETR FAE a5 R A
Weigh sampleandplace —0 Extracted with
itinia thimble organic solvent Concentrate the extract
FCC-MS T =S Bt fnage EREFENEREEERA
d— Ilalkeup with Transfer the extractintoa
Analyzedby GC-IIS nrganicsnlvent wolumetric flask

5. 4pZE —FFERES (DBP, BBP, DEHP, DIBP)

Phthalates (DBP, BBP, DEHP, DIBP)

FFEFRTEE® AEM AN ER MR R
Weigh sampleandplace —3 Extracted with
it ina thimhble organic solvent Concentrate the extract
FCC-MES 1 HEHEHEE EEFENEHEEERA
— IMakeup with Transfer the e:_srtr“act intoa
Analyzed by GC-IS organic solvent volumetric flaslk
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B an B A

Photo(s) of the sample(s)
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***T&%%;ﬁ***
*** End of report ***

75 B Statement:

Lo AR & A NS T B I Sk 5 T 4% = R
This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. PR BERE R HHIEE SR, I N RS DT, CTURRZSEH S
The sample(s) and sample information was/were provided by the client who should be responsible for the
authenticity which CTI hasn’t verified;
3. AR R SR 32 R A5
The result(s) shown in this report refer(s) only to the sample(s) tested,
4. RACTIRIHFE, AT EHIARY;
Without written approval of CTI, this report can’t be reproduced except in full;
5. GRS N R SO AR R, Bl SO HES
In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.
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